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REMARKS

1. RETARE "RECNERE" TH, BEINTH.
The report is invalid without the company's "Special seal for inspection and
testing”, and the report is invalid for alteration.
2, SHREREFNZANT "HRRRNERE" TH.
Copy the report is not re-stamped the company's "Special seal for inspection and
testing” is invalid.
3. IRETHH. Bz WEASFEH,
The report is invalid without the signature of the preparer, reviewer, or approver.
4, FREREANTHUENES (2EHRRI) ST IR RNEXIB T,
Any copy of this report (except full-text copy) or any other form of tampering
without the approval of the company shall be null and void.
5. WEREEERYN, BTUEIRSEZ BE+ABNEAEIRATIRLE.
If you have any objection to the inspection report, please submit it to our
inspection company within 15 days after receiving the report.
6. WMINHRENIZIOHMGRR, MdERURIRRSZHE RO,
The test report is only responsible for the sample under test, and the test results
reflect only the evaluation of the sample.
7. EHERIHRINEREMBRNEIMRE, BURMGNATRRBHIERS(T.
The entrusted entity shall be responsible for the representaiveness of the samples
and the authenticity of the data, otherwise the testing company shall not bear any

relevant responsibilitie.
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